SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0.00 dém

Offset 12.20 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 955,15992 MHz -46.55 dBm -33.55 db 30.000 MHz 1.000 GHz 1,000 MHz 998.30335 MHz -46.64 dam -33.64 d&
1.000 GHz 3.000 GHz 1.000 MHz 262369 GHz -45.83 dBm -32.83 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,50475 GHz -45.74 dBm -32.74 d&
3.000 GHz 3,600 GHz 1,000 MHz 3.36027 GHz -43.85 dBm -30.85 dB 3.000 GHz 3,600 GHz 1,000 MHz 3,37106 GHz -44.03 dém -31.03 dB
4.050 GHz 7.000 GHz 1.000 MHz 6.94628 GHz -41.26 dBm -28.26 db 4.050 GHz 7.000 GHz 1,000 MHz 699347 GHz -41.18 d&m -28.16 d&
7.000 GHz 14.000 GHz 1.000 MHz 13,99125 GHz -41.23 dBm -28.23 dB 7.000 GHz 14.000 GHz 1.000 MHz 13,90676 GHz -41.23 dém -28.23 dB
14.000 GHz 22,000 GHz 1,000 MHz 1546266 GHz -34,84 dBm -21.84 dB 14.000 GHz 22,000 GHz 1,000 MHz 15,51016 GHz -34.77 dém -21.77 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.65283 GHz -38.74 dbm -25.74 dB 22.000 GHz 30,000 GHz 1,000 MHz 2865583 GHz -38.68 dém -25.68 di
30.000 GHz 40,000 GHz 1.000 MHz 39,59409 GHz -33.07 dBm -20.07 dB 30.000 GHz 40,000 GHz 1.000 MHz 39.59346 GHz -32.87 dém -19.87 d&
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Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -46.75 dém -33.75 db
1.000 GHz 3.000 GHz 1.000 MHz 2,51574 GHz -45.48 dBm -32.48 dB
3.000 GHz 3.600 GHz 1.000 MHz 3,20615 GHz -43.94 dBm -30.94 dB
4.050 GHz 7.000 GHz 1.000 MHz 691678 GHz -41.22 dém -28.22 db
7.000 GHz 14.000 GHz 1.000 MHz 13.94425 GHz -41.00 dBm -28.00 dBb
14.000 GHz 22.000 GHz 1.000 MHz 15.48716 GHz -34.72 dBm -21.72 dB
22.000 GHz 30.000 GHz 1.000 MHz 28,66883 GHz -38.77 dBém -25.77 db
30.000 GHz 40.000 GHz 1.000 MHz 39.59471 GHz -32.92 dBm -15.92 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spec

Spectrum
Ref Level 0.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 0.00 dbm  Offset 12.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1,000 GHz 1,000 MHz 950.31234 MHz -51.51 dbm -38.51 dB 30.000 MHz 1.000 GHz 1,000 MHz 991,51674 MHz -52,03 dém -39.03 d&
1.000 GHz 3.000 GHz 1.000 MHz 263768 GHz -50.60 dBm -37.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 294453 GHz -50.61 dém -37.61 d&
3.000 GHz 3,600 GHz 1,000 MHz 3.58726 GHz -44,39 dBm -31.39 dB 3.000 GHz 3,600 GHz 1,000 MHz 3,52789 GHz -48,54 dém -35.54 dB
4.050 GHz 7.000 GHz 1,000 MHz 691720 GHz -45.94 dbm -32.94 dB 4.050 GHz 7.000 GHz 1,000 MHz 6,97198 GHz -46.04 dém -33.04 d&
7.000 GHz 14.000 GHz 1.000 MHz 1392776 GHz -49.05 dém -36.05 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.97775 GHz -48.97 dém -35.97 d&
14.000 GHz 22,000 GHz 1,000 MHz 15,50366 GHz -44,05 dBm -31.05 dB 14.000 GHz 22,000 GHz 1,000 MHz 1549766 GHz -43,94 dém -30.94 dB
22.000 GHz 30.000 GHz 1.000 MHz 2862934 GHz -46.17 dbm -33.17 dB 22.000 GHz 30,000 GHz 1,000 MHz 2863834 GHz 46,16 dém -33.16 d&
30.000 GHz 40,000 GHz 1.000 MHz 39.58346 GHz -41.21 dBm -28.21 dB 30.000 GHz 40,000 GHz 1.000 MHz 39.57221 GHz -41.34 dém -28.34 dB
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Highest Channel / 1RB

Ref Level 0.00 dBm  Offset 12.20 dB Mode suto Sweep
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Start 30.0 MHz 75008 pts

Stop 40.0 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 99491004 MHz -52.00 dBém -39.00 db
1.000 GHz 3.000 GHz 1.000 MHz 2,96752 GHz -50.41 dBm -37.41 db
3.000 GHz 3.600 GHz 1.000 MHz 3,53538 GHz -48.93 dBm -35.93 dB
4.050 GHz 7.000 GHz 1.000 MHz 6,92268 GHz -45.99 dém -32.99 db
7.000 GHz 14.000 GHz 1.000 MHz 7.92118 GHz -45.50 dBm -32.50 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.49816 GHz -43.96 dBm -30.96 dB
22.000 GHz 30.000 GHz 1.000 MHz 2864483 GHz -46.12 dém -33.12 db
30.000 GHz 40.000 GHz 1.000 MHz 39.56509 GHz -41.16 dBm -28.16 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Offset 12.20 d&

Ref Level 0.00 dBm Offset 12.20 d& Mode Auto Sweep Ref Level 0.00 dBm Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 99442529 MHz -51.82 dém -38.82 db 30.000 MHz 1.000 GHz 1,000 MHz 949.82759 MHz -52.02 dam -39.02 d&
1.000 GHz 3.000 GHz 1.000 MHz 2,94753 GHz -50.55 dbm -37.55 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,61669 GHz -50.62 dBm -37.62 d8
3.000 GHz 3,600 GHz 1.000 MHz 3,58426 GHz -45.65 dBm -32.65 dB 3.000 GHz 3,600 GHz 1,000 MHz 3,50385 GHz -47.34 dBm -34.84 dB
4.050 GHz 7.000 GHz 1.000 MHz 691383 GHz -45.87 dBm -32.87 dB 4.050 GHz 7.000 GHz 1,000 MHz 6,92436 GHz -45.95 dam -32.95 d&
7.000 GHz 14.000 GHz 1.000 MHz 13.90276 GHz -48.75 dBm -35.75 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.91276 GHz -48.93 dBm -35.93 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.45216 GHz -44.08 dBm -31.08 d& 14.000 GHz 22,000 GHz 1,000 MHz 1549166 GHz -43.99 dém -30.99 d&
22.000 GHz 30.000 GHz 1.000 MHz 2B.62234 GHz -46.22 dBm -33.22 db 22.000 GHz 30.000 GHz 1,000 MHz 2B,65283 GHz -46.31 dam -33.31.d8
30.000 GHz 40.000 GHz 1.000 MHz 39.57409 GHz -41.26 dBm -28.26 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.61034 GHz -41.37 dBm -28.37 dB
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Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 923.65067 MHz -51.69 dBém -38.69 db
1.000 GHz 3.000 GHz 1.000 MHz 2.96252 GHz -50.57 dbm -37.57 dB
3.000 GHz 3.600 GHz 1.000 MHz 3.53628 GHz -48.58 dBm -35.58 dB
4.050 GHz 7.000 GHz 1.000 MHz 6,89782 GHz -46.08 dém -33.08 db
7.000 GHz 14.000 GHz 1.000 MHz 7.92118 GHz -45.58 dbm -32.58 dB
14.000 GHz 22,000 GHz 1.000 MHz 15,51416 GHz -43.96 dBm -30.96 dB
22.000 GHz 30.000 GHz 1.000 MHz 28,61984 GHz -46.231 dém -33.31 de
30.000 GHz 40.000 GHz 1.000 MHz 39.58159 GHz -41.37 dbm -28.37 dB
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saronas. FCC RF Test Report

Report No. : FG051802I

Frequency Stability

Test Conditions NR n77 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0026
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0015
10 Normal Voltage 0.0019
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0014
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL
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s=amranas. FCC RF Test Report Report No. : FG051802|

5G NR n77 SA-SCS 30K

Peak-to-Average Ratio

Mode FR1 n77 / 10MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.06 5.04 5.04 5.33
Middle CH 3.42 4.03 5.04 5.16 PASS
Highest CH 3.97 3.91 5.19 5.25
Sporton International (Shenzhen) Inc. Page Number : A384 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01
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FCC RF Test Report

Report No. : FG051802I

FR1 n77 /10MHz / DFT-S OFDM
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 /10MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / Full RB
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26dB Bandwidth

Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.17 9.33 9.21 9.03
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.33 14.42 1451 14.36
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.62 19.22 19.10 19.22
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 40.28 40.28 40.2 40.2
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 50MHz 50MHz 50MHz 50MHz
Mod. QPSK 16QAM 64QAM | 256QAM
Middle CH 49.85 49.75 49.65 49.75
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 60MHz 60MHz 60MHz 60MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 60.54 60.42 60.42 60.42
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FR1 n77 : 26dB BW(MHz) / CP-OFDM

Mode
BW 80MHz 80MHz 80MHz 80MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 79.92 79.92 79.92 80.08
Mode FR1 n77 : 26dB BW(MHz) / CP-OFDM
BW 100MHz 100MHz 100MHz 100MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 100.30 100.30 100.30 100.30

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

: A388 of AB28

Report Issued Date : Apr. 06, 2021

Report Version

. Rev. 01
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Report No. :

FR1 n77 / 10MHz / CP-OFDM
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16QAM
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Middle Channel
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ML 1 3,841250 GHz 8.39 dem ndB_down 9.171 MHz M1 3.844036 GHz 7.71 dam ndB_down 9,331 MHz
TL 1 3,835405 GHz -17.34 dam ndd 26.00 dB T1 L 3.835305 GHz -18.41 dbm ndd 26.00 dB
T2 1 3844575 GHz -17.82 dém Q factor 418B.9 T2 1 3.844635 GHz -18.42 dBm Q factor 412.0
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Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3536843 Ghz .48 dbm ndB down 9.211 MHz ML 1 3.643898 Ghz 4.58 dBm ndB down 9,031 MHz
T1 1 3835285 GHz -17.77 dém ndé 26.00 dB T1 1 3.835385 GHz -21.15 dém ndé 26.00 d8
T2 1 3,844495 GHz -17.48 dém  factor 416.6 T2 1 3.644416 GHz -21.13 dém  factor 425.6
L L J - L JL [
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

trum

&

Ref Level 25.20 dém

Offset 520 db & RBW 300 kHz

&

Ref Level 2520 dém

Offset 5.20 dBé & RBW 300 kHz

o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 1141 dBm) 10,99 dBm)
20 ot 3.08956240 GHZ| @ 3.8494170 GHz
4 X ndB 26.00 dB 104 26.00 dB
b = B Py I P 14326000000 MHz2 : TP o AT o WA 14416000000 MHz
| o q factor 1 267.7] qQ factor \ 266.6
0 dB 1 T 0 dle o t
-10 dBm o 12 -10 dBm I
¥ [ 7 il»
20 dam ! - — -20 dem ~ !
/ VA o Ao A [ |
30 dBm e ‘l, -30 dém
Ay LA ATV A ]
. Ao D 1) .
-50 dém =50 dém:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 90.0 MHz CF 3.84 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3835624 GHZ 11.41 dBm nd@ down 14.326 MHz M1 3.843417 GHz 10.39 dBm nd@ down 14,416 MHZ
TL 1 3832777 GHz -14.76 dém ndd 26.00 dB T1 L 3.832687 GHz -15.52 dém ndd 26.00 dB
T2 1 3,847103 GHz -13.36 dam qQ factor 267.7 T2 1 3.847103 GHz -15.55 dam qQ factor 266.6
L I J b wa L )i J -
ectrum ectrum
Ref Level 25.20 dém  Offset 520 db & RBW 300 kHz Ref Level 2520 dém  Offset 5.20 dé & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.20 dBm| ™Il 7.60 aBm
20 " 3.8420680 GHZ| @ 9.8358340 GHz
4 ¥ ndB 26.00 dB 104 1 ndB 26.00 dB
- ST [ B Wen 14.505000000 MHZz - s ABY A 14.356000000 MHZ
ha N Q factor \ 264.9) AT T ATATA e TR [t Ak 267.9
0 dB + 0 dle .
| ! |
-10 dBm = -10 dBm ]
-20 dem 1 -20 dBm J -
-30 dBm i -30 dém: - ‘\
~ . n \
N VN FANIVERY \
[raopi - g RV NN,
-50 dem
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 90.0 MHz CF 3.84 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3542068 GHz 11.20 dBm ndB down 14.505 MHz ML 3.535834 GHz 7.68 dém ndB down 14.356 MHz
T1 1 3.832687 GHz -14.67 dém ndé 26.00 dB T1 1 3.832777 GHz -18.78 dém ndé 26.00 d8
T2 1 3847193 GHz -14.89 dém  factor 264.9 T2 1 3.847133 GHz -17.66 dém  factor 267.2
L L J L J
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s=amranas. FCC RF Test Report Report No. : FG051802I

FR1 n77 / 20MHz / CP-OFDM

QPSK 16QAM
Middle Channel Middle Channel

trum , Spectrum 3
Ref Level 25.20 cbm  Offset G20 b e RBW 300 khz RefLavel 25.20 dbm  OFfset 5.20 ob w RBW 300 kHz
o Att 30dE SWT 16.9ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 9.20 dBm)| MI[1] 566 dBm)
20 3.8347650 GHz| 20 3.8423180 GHz|
04 M1 ndB 26.00 dB| 04 "L nae 26.00 dB|
2 n‘_‘r\,"_fﬁlﬂn\-‘/*L‘ P 19.620000000 MHZz A ‘-\4\\1 A\ U-H -a\wuvﬁ,\ﬂfﬂ-ﬂw"n 19.221000000 MHz
Qfactory V 7 | 195.4) [ ) Q factorV v 199.9
LEH 0 d f +
-10 dBm \ -10 dam ¥ ‘1
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\
20 e ‘ A
N \.‘;- \ LAY A
40 dam — e -40 b e
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 40.0 MHz CF 9.84 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.834765 GHz 9.20 dBm nd8 down 19,52 MHZ ML L 3.842318 GHz 9.66 dam nd8 down 19,221 MHz
T1 1 3.63021 GHz -16.97 dbm nd8 26.00 dB T1 L 3.83025 GHz -16.36 dBm nd8 26,00 d8
T2 1 3,84983 GHz -17.24 dBm Q factor 195.4 T2 1 3.845471 GHz -14.05 ddm Q factor 199.9
. I 4 ‘ L JL

J

64QAM 256QAM
Middle Channel Middle Channel

trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 300 kHz Ref Level 2520 dém  Offset 5.20 dé & RBW 300 kHz
o Att 30de SWT 18.8us @ VBW 1MHz Mode Auto FFT I Att 30de SWT 16.9u: @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 10.02 dBm| ™Il 6.21 dBm
20 3.08943660 GHZ| @ 3.8358440 GHz
4 ndb 26.00 dB 104 ’ ndB 26.00 dB
], i "M‘J"’EWW"M‘_ A 19.101000000 MH2 T ] Bu . 10.221000000 MHz
{ Q factor /™ | 200.7] ey [V [Vl v 199.6)
0 dB 0 dle iz ¥
/ \ r m
-10 dBm T -10 dam 1
4‘ Y by \L
-20 dBm f T -20 dBm — -
\ / \
30 dBm ‘\ -30 dém 3 “
r W £ ,‘f Ly
PPN LAY Wi Vil MRAEPYY V.S 40 dBm—h A 1 Yk e
AR f i PR U] ViV v TR
-50 dBm -50 dem
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 40.0 MHz CF 3.84 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3534366 GHz 10.02 dém ndB down 19.101 MHz ML 3.535844 GHz .21 dem ndB down 19.221 MHz
T1 1 383049 GHz -17.55 dém ndé 26.00 dB T1 1 3.83029 GHz -19.33 dém ndé 26.00 d8
T2 1 3,84959 GHz -15.47 dBm  factor 200.7 T2 1 3.84951 GHz -20.08 dém  factor 195.5
L L J - L JL

J
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pectrum - E -
Ref Level 25.20 dom  Offset 5.20 db @ RBW 1 MHz RefLevel 25.20 dém  Offset 5.20 db = RBW 1 MHz
o At 30dE SWT  1l4ps @ VBW 3MHz  Mode Auto 7T I Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
- M1l 15.43 dBm ) MHT 15.67 dBm
2048 3.8352850 GHz 2048 H{ 3.8483920 GHz
T, 26.00 dB| o A on A AL Arra B AN ,, 26.00 dB|
1c Y i end v 1 i ¥4 LW LS IR, .,

10 dem 7 Bw +0.280000000 MHz 10 dam T T . . e Vo +0.280000000 MHz
0 derr Q factor \ 95.2 o o i Q factor | 95.5
: ‘L ! -
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60 d 60 d
7od 70
CF 3.84 GHz 1001 pts Span B0.0 MHz CF 3.84 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.835285 GHz 15.44 dem gk down 40,28 MHz [ 1 3.848382 GHz 15.67 dbm gk down 40,28 MHz
T1 1 3.81986 GHz -10.82 dBm nde 26.00 d& T 1 3.81986 GHz -8.93 dBm nde 26.00 d&
T2 1 3.86014 GHz -11.01 dBm Q factar 5.2 T2 1 3.96014 GHz -11.32 dém Q factar 5.5
T T il T
L )|t J A L JU J -
Spectrum Spectrum
Ref Level 25.20 dom  Offset 5.20 db @ RBW 1 MHz RefLevel 25.20 dém  Offset 5.20 db = RBW 1 MHz
o At 30dE SWT  1l4ps @ VBW 3MHz  Mode Auto 7T I Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 15.40 dBm M1l 12.15 dBm
20 dBm 20 dam
2048 ¥ 3.8372030 GHz 2048 3.8409590 GHz
s ~ BETATA I i, 26.00 dB ndi 26.00 dB
» | [ LY STATANA ISP P 1 - n o
/ Qe 5.5 Qe ¥ | 5.5
0 dam - ) factor L 95.f 0 dam ) factor \ 95.5
T 5 L
-10 dem—t -10 dém 2
|
| ‘ oy |
0 o ~ vr“ T 0 de \
A e V. WL -3
0 9B N 7 30 dBm— T~ _
e AN,
40 di -40 d —
-50 -50
60 d 60 d
7od 70
CF 3.84 GHz 1001 pts Span B0.0 MHz CF 3.84 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.837203 GHz 15.43 dem gk down 40,2 MHz [ 1 3.840956 GHz 12.15 dém gk down 40,2 MHz
T1 1 3.81986 GHz -11.48 dBm nde 26.00 d& T 1 3.81994 GHz -12.73 dém nde 26.00 d&
T2 1 3.86006 GHz -10.27 dBm Q factar 5.5 T2 1 3.96014 GHz -13.32 dém Q factar 5.5
N ' il '
L JL J L JL J
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR1 n77 / 50MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

zctrum v ctrum v
Ref Level 25.20 dbm  Offset 520 0B = RBW 1 MHZ Reflavel 25.20 dbm  Offset G.20 ob = RBW 1 MHZ
o Att 30de SWT  iSps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 15 us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.94 dBm) ™M1[1] 11.76 dBm)
20 9.9410000 GHz @ M1 2.8416000 GHz
4 ndB 26.00 dB 104 X nde 26.00 dB
. A AN ,'\lp e B e S »-\ 49.850000000 MHZ| - P r"- WA S B [ Weny 49.750000000 MHz
i Q factor 77.1 Y Q fadtor | 77.2
0B ! 2 i 0 dey ! ! 2 ol |
-10 dBm rE t -10 dém 'f L{_
-20 dam i -20 dem T i
a0 i \n‘ ' _30 dem o ol . . a8
AV P AT, p A =l WA Ty Rweny
VAV TS ‘ WV n Y y P
f v ) M/
-40 dBm -40 dBm
50 dam -50 daim
-60 dBm -60 dBm:
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 100.0 MHz CF 3.84 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3,841 GHz 10.94 dam nd8 down 49,85 MHz ML L 3.8416 GHz 11.76 dam nd8 down 49,75 MRz
TL 1 3.81502 GHz -16.85 dbm nd8 26.00 dB T1 L 3.81512 GHz -13.60 dBm nd8 26.00 dB
T2 1 386488 GHz -13.25 dém Q factor 77.1 T2 1 3.86488 GHz -14.57 ddm Q factor 77.2
. I ‘ L JL

J

64QAM

256QAM

Middle Channel

Middle Channel

trum v Spectrum v
Ref Level 26,20 GBm  Offset .20 b @ RBW 1 MHz Reflavel 25.20 dbm  Offset G.20 ob = RBW 1 MHZ
o Att 30de SWT  iSps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 15 us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
10.29 dBm| ™Il 7.56 aBm
20 | 3.8406000 GHZ| @ 3.8305100 GHz
4 26.00 dB 104 il ndB 26.00 dB
1 EY AV v 49.650000000 MHZ| * Y ’ o~ 49.750000000 MHz
VT i P N [y oo o e
77.4 I v J Aoyt 77.0
008 0 da i ¥ Wiy
{ \
-10 dBm b -10 dam -t J[
-20 dem - ¥ -20 dBm “F -
pralm AT B Py 1 T
Ty AR A e
40 dam Linsaa'P -40 dBm froremt =
A i
50 dam -50 daim
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 100.0 MHz CF 3.84 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3.5408 GHz 10.29 dBm ndB down 45,55 MHz ML T 3.63051 GHz 7.56 dBm ndB down 43,75 MHz
T1 1 3,81512 GHz -14.30 dam nds 26.00 dB T1 L 3.81512 GHz -18.37 dam nds 26.00 d8
T2 1 3.86478 GHz -14.73 dBm  factor 77.4 T2 1 3.85488 GHz -18.69 dm  factor 77.0
L L J - L JL

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 60MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 cbm  Offset 520 0B @ RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30de SWT  17ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT 17 us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 9.08 dBm)| ™M1[1] 10.76 dBm)
20 . 9.821900 GHz| @ 3.822300 GHz|
04 5 26.00 dB 04 nda 26.00 dB
- N PRVATS) A rn AN i 60.540000000 MH, - R Y. AR AN 60.420000000 MH
T A Sineaoe P s ] M o1 623
O de t + 0 des T
| | ‘
10 dBm IR -10 dBm e
-20 dam rJ t -20 dem - ‘l‘
. 4 L
-30,08my ramy < = -30 dam s T T =
A | AW e I LW AT - 3 A R e T T A
o A | VI me ™ UAAVANL 1 N ™y
40 B = -40 dam
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 120.0 MHz CF 9.84 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3,8219 GHz 9.98 dam nd8 down 60,54 MHz ML L 3.82238 GHz 10.76 dam nd8 down 60,42 MHZ
T1 1 3.60979 GHz 14,59 dm nd8 26.00 dB T1 L 3.60991 GHz -13.77 dbm nd8 26,00 d8
T2 1 3,87033 GHz -15.33 dém Q factor 63.1 T2 1 3.87033 GHz -14.88 dam Q factor 63.3
. I 4 ‘ L JL 4

64QAM

256QAM

Middle Channel

Middle Channel

trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT  17ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT 17 us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5,31 dBm) ™Il 7.35 aBm
20 2.845870 GHz| @ 3.818660 GHz
4 26.00 dB 104 " ndB 26.00 dB
1 I "‘\.I’.‘U‘\.-"_\ =y W 60.420000000 MHZ| b o A i a":p et 60.420000000 MHz
i 63.7 p M ey o g prodiaetag, Mo 63.2)
008 ! . 0 da TSRV SELVAY ey \
i
-10 dBm ‘{ -10 dBm | |
I T
20 dem | 20 dem 1 i
| !
= -30 dém
oA (Y T 7 .
\ AL A Vi |
DS v L Y W N
-40'dam — 40 dBm oA — AT SR (o
AA N Yy W/ Y ST
-50 dém =50 dém:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 120.0 MHz CF 3.84 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3.54587 GHz 9.31 dém ndB down 60,42 MHz ML 1 3.518868 GHz 7.33 dém ndB down 0,42 MHZ
T1 1 3.B0979 GHz -16.38 dém ndé 26.00 dB T1 1 3.80979 GHz -17.83 dém ndé 26.00 d8
T2 1 3.87021 GHz -17.25 dém  factor 63.7 T2 1 3.87021 GHz -17.52 dém  factor 63.2
L L J - L JL J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 80MHz / CP-OFDM

QPSK
Middle Channel

16QAM
Middle Channel

2ctrum = ctrum 3
Ref Level 25.20 dbm  Offset 520 0B w RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT 22.9ps @ VBW IMHz  Mode Auto FFT o Att 30de SWT 2284z @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 8.29 dBm)| ™M1[1] B.73 dBm)|
20 3.875160 GHz| 20 3.867810 GHz|
04 26.00 dB 04 ndg M1 26.00 dB
A LA 79.920000000 MHz| " By A 79.920000000 MHZ|
J S Y PRATIRNY Py YA AV WAL Y
i LT 18.5 AL s \’m.v}m/ﬂ \ 8.4
od 0
| \
-0 ,Jr -10
20 d ‘ 20 d 1
-30 de i o ) T -30 g T 1,,)_;".‘ E.,Lf. e T
g T el AT R
a0 d -40 df s
50 df -50 di
60 -60
70 d 70 d
CF 3.04 GHz 1001 pts Span 160.0 MHz CF 9.84 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.87516 GHZ 8.29 dam nd8 down 79.92 MHz ML 3.86781 GHz 8.73 dam nd8 down 79,02 WAz
T1 1 3,50004 GHz -17.11 dBm nd8 26.00 dB T1 L 3.60004 GHz -17.04 dm nd8 26,00 d8
T2 1 3,87996 GHz -19.16 d8m Q factor 48.5 T2 1 3.87996 GHz -16.93 dam Q factor 48.4
(S I 4 - L JL 4 ‘

64QAM

256QAM

Middle Channel

Middle Channel

trum = Spectrum s
Ref Level 25.20 dem  Offset 520 dB & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT 22.0ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT 22945 @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 7.68 aBm ™Il v.72 aBm
20 2.808830 GHzZ| @ 3.818740 GHz
4 e ndB 26.00 dB 104 ndB 26.00 dB
B 79.920000000 MHZ ¥ Bu 80.080000000 MHz
0a i WA T 177 o o el 47.7
| | LI
-0 i -10 |
20 d - - -20 di }L
- e L +— E .
NRNLAYS N T V- A
40 dBm-L y b AT . A ol A
- R L e e L =
>
50 d -50 di
60 -60
7o d 70 di
CF 3.04 GHz 1001 pts Span 160.0 MHz CF 3.84 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3.50883 GHz 7.88 dBém ndB down 75.52 MHz ML 1 3.61874 GHz 4.72 dBm ndB down 50,08 MHz
T1 1 3,B0004 GHz -17.07 dém ndé 26.00 dB T1 1 3.79988 GHz -22.97 dém ndé 26.00 d8
T2 1 3,87998 GHz -17.53 dém  factor 47.7 T2 1 3.87996 GHz -20.22 dém  factor 47.7
L L J - L JL J [
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FR1 n77 / 100MHz / CP-OFDM

QPSK 16QAM
Middle Channel Middle Channel

trum Spectrum
Ref Level 25.20 dbm  Offset 520 0B w RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30de SWT 26.2ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT 282 us @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 7.59 dBm)| ™M1[1] B.73 dBm)|
20 3.826810 GHz| 20 3.879560 GHz|
04 M1 nda 26.00 dB 04 nda f 26.00 dB
Bt 100.300000000 MHz : Nt 100.300000000 MHz
ol Al e AN 1 A B st e Rl L
g i) i o e s 2.5 38.2 0d s At AT a0 8.7
L | |
-0 ¥} -10 }
-20 d 1 -20 df
-0 . s J‘ 7 i svaA wl
A A 1) A T s Yee A e -
el i WA Pty gl i
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50 df -50 di
-60 -60
70 d 70 d
CF 3.04 GHz 1001 pts Span 200.0 MHz CF 9.84 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 382681 GHz 7.59 dam nd@ down 100.3 MHz M1 3.87956 GHz 8.73 dBm nd@ down 100.3 MHZ
T1 1 3,78985 GHz -17.15 dbm nd8 26.00 dB T1 L 378985 GHz -17.50 dBm nd8 26,00 d8
T2 1 3,89015 GHz -17.71 dém Q factor 38.2 T2 1 3.89015 GHz -16.44 dBm Q factor 38.7
(S I 4 - L JL 4 ‘

64QAM 256QAM
Middle Channel Middle Channel

trum = Spectrum s
Ref Level 25.20 dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT 26.2ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT 282 us @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 7.56 aBm ™Il vA2 dBm
20 2.867770 GHZ| @ 3845190 GHz
4 ndB M1 26.00 dB 104 26.00 dB
R - o “‘?" X 100.300000000 MHz 100.300000000 MHz
0a AR e AN A 38.6) i . _]#..,“, £ . 38.3
{ \ i T il
-0 1 F 10 _i- }
20 d J I -20 di £
| | ‘
a0 -0
N g Al A N
o ] i WM ) f R
A — e AB b Ey
AT Y P
50 d -50 di
60 -60
7o d 70 di
CF 3.04 GHz 1001 pts Span 200.0 MHz CF 3.84 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 386777 GHz 7.86 dBém ndB down 100.3 MHz ML 1 3.64519 GHz 4.42 dBm ndB down 100.3 MHz
T1 1 3,78985 GHz -15.45 dam nds 26.00 d8 T1 1 3.78985 GHz -18.36 dam nds 26.00 da
T2 1 3.89015 GHz -15.90 dBm  factor 36.6 T2 1 3.89015 GHz -20.33 dBm  factor 38.3
L L J - L JL J [
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Occupied Bandwidth

Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 8.59 8.59 8.57 8.59
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 13.64 13.55 13.55 13.64
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.22 18.26 18.26 18.30
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 38.04 38.12 37.88 37.96
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 50MHz 50MHz 50MHz 50MHz
Mod. QPSK 16QAM 64QAM | 256QAM
Middle CH 47.55 47.95 47.55 47.55
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 60MHz 60MHz 60MHz 60MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 58.02 58.02 58.02 57.42
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FR1 n77 : OBW(MHz) / CP-OFDM

Mode
BW 80MHz 80MHz 80MHz 80MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 77.36 77.52 77.20 77.52
Mode FR1 n77 : OBW(MHz) / CP-OFDM
BW 100MHz 100MHz 100MHz 100MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 97.50 97.10 97.30 97.50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 cbm  Offset G20 0B = RBW 100 kHz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 7.77 dBm)| ™M1[1] 7.08 dBm)|
20 3.8441960 GHz| 20 3.8389810 GHz|
04 Occ B 1 £8.591408591 MHz 04 c B £.591408591 MHz
« T X : - N Tre
f‘ by Vg | N EEPL ‘E Pt \ It s
LEH it . 0 dle k
-10 dBm f L‘ -10 dam l.
/ \ \
20 dam - - -20 dam -
\ \
f ! \
-30 dBmv -30 dBm:
7 i ’ \’N.d\:‘ T
. { il A pd Aordbion s Mall APl AW P Y
T e T y o gl -t G ek
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 20.0 MHz CF 9.84 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.844196 GHz 7.77 dam ML 3.838981 GHz 7.98 dam
T1 1 3.6357043 GHz 3.35 dam Oce Bw 5.501408551 MHz T1 L 3.8357043 GHz 4.08 dBm Oce Bw £.501408591 MHz
T2 1 3.B442957 GHz 3.74 dm T2 1 3.8442957 GHz 1.64 dm
L L J L L

64QAM

256QAM

Middle Channel

Middle Channel

trum v Spectrum v
Ref Level 25.20 dem  Offset 520 db & RBW 100 kHz Ref Level 2520 dém Offset 5.20 dé & RBW 100 kHz
o Att 30de SWT 37.8us @ VBW 300kHz Mode Auto FFT I Att 30de SWT  37.9ps @ YBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .80 dBm) ™Il 3.99 dBm
20 3.0416780 GHZ| @ 3.8499360 GHz
4 Mdcc Bw 8.571428571 MHz 104 Occ By £.501408591 MHz
B T T = 1 z
R / A | et ool 1 h
Tt Maeheaf e | e | e hon % A 2 A N FAA DA i
04 I \l 0o AN PP W LY S ;
|
- | R { |
10 dém 7 T 10 dBm 7 T
I \ \
-20 dem —~ -20 dBm - -
/ \
/ \ / \
30 dBm ,‘ -30 dém . \l
/
A . n / \,
i et ol o X )
40, M T / 40 dBm A T v
_J“Lj,f.uh (XTATENN L rarag W WA A
-50 dém 'J%EI dém
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 20.0 MHz CF 3.84 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3841673 Ghz .50 dbm ML 3.643538 Ghz 3.59 dém
T1 1 3.B357043 GHz 3.87 dBm Occ Bw B.571428571 MHz T1 1 3.B356843 GHz 0.53 dém Occ Bw 8.59140B591 MH2z
T2 1 3.8442757 GHz 4.04 dBm T2 1 3.6442757 GHz 0.13 dém
L L J - L JL
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SPORTON LAB.

FCC RF Test Report Report No. : FG051802I

FR1 n77 / 15MHz / CP-OFDM

QPSK
Middle Channel

16QAM

Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 cbm  Offset G20 b e RBW 300 khz RefLavel 25.20 dbm  OFfset 5.20 ob e RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.70 dBm) ™M1[1] 10.49 dBm)
20 M1 9.9980220 GHz @ 9.8365830 GHz
- X Occ B 13.696369636 MHz o v Occ B 18.546453546 MHz
B T R TN Vv T P € * P [ | 707 ] ‘\/""[‘w“i
0d8 1 T 0d8 t
! 1 1
-10 dBm /I 1 -10 d&m t T
| ] \
20 dam -20 dam -
Ay | 7 \
o LAY \ s0dm e \
f T T - = <
AR Y \ 2=y .
MV oy b “
4 u&n" - - - —— -40 dBm —
. i A Ty
\
-50 dem -50 dém ]
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 40,0 MHz CF 9.84 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.838022 GHz 11.70 dam ML 3.835583 GHz 10.49 dam
T1 1 3.6331668 GHz 5.01 dam Oce Bw 13.636363636 MHz T1 L 3.8331968 GHz 5.24 dBm Oce Bw 13.545453548 MHz
T2 1 36468032 GHZ 4.93 dam T2 1 3.8467433 GHz 4.92 dbm
L L J L L

64QAM

256QAM
Middle Channel

Middle Channel

trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 300 kHz Ref Level 2520 dém  Offset 5.20 dé & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.60 dBm| ™Il 7.95 aBm
20 ot 3.0421280 GHZ| @ 9.8352050 GHz
4 ¥ Occ Bw 13.546455546 MHz 104 #1 Occ By 13.636363636 MHzZ
1 T T A RV T 1 I
EV AT e S P Y Loha Al n ~
¥ \ T b P unrx\/q Pty |V
0 dB i T 0 dle i
| |
-10 dBm ; : -10 dam - i
| f
\ /
20 dom ! L 20 dam J 4
J \ | 4
-30 dBm —F \H -30 dBm . \
- v / \
Nt L m Ll vy
|- gB e =y 740 dBm 7t -
¢ e 40 B
-50 dém =50 dém:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 90.0 MHz CF 3.84 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3542128 Ghz 11.60 dBm ML 1 3.635205 GHz 7.53 dém
T1 1 3.B331968 GHz 4.72 dém Occ Bw 13.546453546 MHz T1 1 3.8331369 GHz 3.16 dBm Occ Bw 13.636363636 MHZ
T2 1 38467433 GHz 4.20 dBm T2 1 3.6467732 GHz 2.23 dém
L L J - L JL
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 20MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

trum = trum =
Ref Level 25.20 cbm  Offset G20 b e RBW 300 khz RefLavel 25.20 dbm  OFfset 5.20 ob w RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.23 dBm) 910 dBm)|
20 1 3.8402000 GHz| 20 3.8452350 GHz|
04 ~ I Occ B 18221776222 MHz 04 18.261738262 MHz
h T iy, i e Y, - N h %) e aJV e,
o N YIS Py W P 7 P Py
LEH t 0 d
w [
-10 dBm 1 ‘L -10 d&m 7 t
20 dsm 1 | .20 dBm L )
/ \ f \
-30 dBmv T -30 dBm: T
) /
pre s ! 'I[) WA ) -~ ‘351\7‘ A -“"‘ ) LafTun, Y Al
Fal KRNI L s
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 40.0 MHz CF 9.84 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3,8402 GHz 10.23 dam ML 3.845235 GHz 9.19 dam
T1 1 3.6308492 GHz 5.53 dm Oce Bw 18.221776222 MHz T1 L 3.8308891 GHz 4.34 dBm Oce Bw 18.261736262 MHz
T2 1 3.B490709 GHz 4,24 dBm T2 1 3.8491508 GHz 5.62 dam
w ( ) ) =

64QAM

256QAM

Middle Channel

Middle Channel

Spectrum = Spectrum =
Ref Level 25.20 dém  Offset 520 db & RBW 300 kHz Ref Level 2520 dém  Offset 5.20 dé & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 16.9u: @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.86 dBm) ™Il 721 aBm
20 X 3.0441560 GHZ| @ 9.8322080 GHz
04 d 18.261738262 MHz 104 il 1B.301698502 MHz
h P T - nh
v v 7 e e
008 0 da g L
| )
-10 dBm “ -10 d&m | L
| \ | \
-20 dam | - -20 dam - .
/ / \
-30 dBm 3 \ -30 dém i .
/ | i h
. L P [V 7 40 der L Sk
Eme W Ay “REA v i =Ly Wy
-50 dém =50 dém:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 40.0 MHz CF 3.84 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3844156 GHz 9.88 dem ML 3.632208 GHz 7.21 dém
T1 1 3.8308891 GHz +.69 dBm oce Bw 18.261738262 MHz T1 1 3.8308492 GHz 1.42 dam oce Bw 18.301698302 MHz
T2 1 38491508 GHz 5.31 dém T2 1 3.6491508 GHz 1.59 dém
L JL
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 40MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

Ref Level 25.20 dom  Offset 5.20 db @ RBW 1 MHz RefLevel 25.20 dém  Offset 5.20 db = RBW 1 MHz
o At 30dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 16.78 dBm M1l 15.07 dBm
20 dBm I 20 dam
2048 o 7 - 3.8304100 GHz 2048 3.8431170 GHz
e N .
T J e OGO E A, | 30.0419508042 MHz T - j A B e 38.121878122 MHz
10 dem—t = o OB =< 2 10 dom—} ;'-'" A M PP 2
0 dem IJ 4 0 dem - 1
-10 dem—t ' -10 dém—+ |
I ~ /
204 — - - 20 d -
P / Vo A o o] L
4 -/ adah f AP .
430 dBm b dfim I “J \‘-/' + ava AT
-40d -40 df
-50 dBm -50 dém
60 d 60 db
7od 70
CF 3.84 GHz 1001 pts Span B0.0 MHz CF 3.84 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 3.83041 GHz 16.78 dém [ 1 3.843117 GHz 15.07 dém
T1 1 3.8208192 GHz 10.93 dém Oce Bw 38,041058042 MHZ T 1 3.8208001 GHz .21 dém Oce Bw 36.1216878122 MHz
T2 1 3.8588611 GHz 8.95 dém T2 1 3.859021 GHz 9.24 dBm
il ' i T
L JL J - L JL J -
Ref Level 25.20 dom  Offset 5.20 db @ RBW 1 MHz RefLevel 25.20 dém  Offset 5.20 db = RBW 1 MHz
o At 30dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 15.80 dBm M1l 12.32 dBm
20 dBm 20 dam
2048 3.8314490 GHz 2048 [ 3.8312890 GHz
o N\ Oep, s 37.892117882 MHz ) dce By 7.962037962 MHz
10 dém PAPEARAS S O z 10 dém et e : z
\ = S i ANY S
0 dam } 0 dam ‘l
|
-10 deém " -10 dBm—t | t\
~20 dBm=—r l - -20d | t
S W N ] \
-3 . g = B e -3 — - .
30 dBm o= ‘( - 30 dBm AT Va
et |V \
-40d -4 df
-50 dBm -50 dém
60 d 60 db
7od 70
CF 3.84 GHz 1001 pts Span B0.0 MHz CF 3.84 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 3.831445 GHz 15.83 dém [ 1 3.831288 GHz 12.32 dBm
T1 1 3.8210580 GHz 8.72 dBm Oce Bw 37.BB2117882 MHz T 1 3.820070 GHz 6.81 dBm Oce Bw 37,062037062 MHZ
T2 1 3.8589411 GHz 9.69 dBm T2 1 3.3589411 GHz 5.52 dBm
i ' il '
L JL J L JL J L
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR1 n77 / 50MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 dbm  Offset 520 0B = RBW 1 MHZ Reflavel 25.20 dbm  Offset G.20 ob = RBW 1 MHZ
o Att 30de SWT  iSps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1Sus @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.43 dBm) ™M1[1] 11.00 dBm)
0 " 3.8619800 GHz B . 9.8580800 GHz
04 bl 47.552447552 MHz] 04 OccBre _y 47.952047952 MHz
b T e T ”Vl b ¥ ey WA IT Y VA i
LEH 4 0 d { \
-10 dBm If k -10 dam r‘ T
20 dam - T -20 dam i !
r \ / 1
-30 dB - e B
sl VA e ;T\P‘_: AT N LA, S
o darm -40 dBm !
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 100.0 MHz CF 9.84 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.86198 GHz 11.43 dam ML 3.85808 GHz 11.00 dam
T1 1 3.8162238 GHz 5.89 dm Oce Bw 47.552447552 MHz T1 L 3.816024 GHz 6.42 dBm Oce Bw 47.952047952 MHz
T2 1 3.8637762 GHZ 6.96 dam T2 1 3.863976 GHz 7.31 dam
L L J L L J

64QAM

256QAM

Middle Channel

Middle Channel

trum , Spectrum 3
Ref Level 25.20 dbm  Offset 520 0B = RBW 1 MHZ Reflavel 25.20 dbm  Offset G.20 ob = RBW 1 MHZ
o Att 30de SWT  iSps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 15 us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
GLE 11.08 aBm M1l 741 aBm
20 N 3.8202200 GHz @ 10900 GHz
o 47.552447552 MHz] i Occlin 447552 MHZ]
mn 17 A p: | 0 T
P R PN g (A
ATy,
0B / § 0 b |
10 dBm If + -10 dBm 1
\ \ |
-20 d8m - i -20 dem " -
|
a ol I |
SRR AT O LA -0 dBm { T
N [ e P
40 dam . -40 dBm—fr = — —
ey A AT [PTSS ZavaTony
50 dam -50 daim
-60 d8m -60 dBm
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 100.0 MHz CF 9.84 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 3.62022 GHz 11.08 dBm ML T 3.65309 GHz 7.41 dBm
T fy 3.8162238 GHz 4.87 dam oce Bw 47.552447582 MHz T L 3.8163237 GHz 1.98 dam oce Bw 47.552447552 MHZ
T2 1 3.6637762 GHz 4,95 dBm T2 1 3.8638761 GHz 2.93 dBm
L L J - L L J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 60MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

zctrum v ctrum v
Ref Level 25.20 cbm  Offset 520 0B @ RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30de SWT  17ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 17 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
10.34 dBm) ™M1[1] 970 dBm)|
20 9.848390 GHz| @ ) 3.096640 GHz,
4 56.021978022 MHz 104 o . 56021978022 MHz
! N T ! E TV ST VAR PV NIV IN TRV
y/ f\{ 7 “y W u\’ \ 'Wf Nl
0 dB t 0 dle ;
-10 dBm ! -10 dBm ( l‘
-20 dem: fJ {' 1
-30 dBm e Jia awia L
Loy lf i/ A A T
-40 dBm
-50 dém
-60 dBm -60 dBm:
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 120.0 MHz CF 3.84 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3,84839 GHz 10.34 dam ML 3.83664 GHz 9.79 dam
TL 1 3,810989 GHz 5.38 dBm Oce Bw 58.021976022 MHz T1 L 3.6111009 GHz 4.66 dBm Oce Bw 58.021976022 MHz
T2 1 3.809011 GHz 4.73 dom T2 1 3.869131 GHz 4.85 dam
L L J L JL

64QAM

256QAM

Middle Channel

Middle Channel

trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT  17ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 17 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.02 dBm) ™Il 6.00 dBm
20 2.844320 GHz| @ 3.840960 GHz
4 ML OccBw 56.021978022 MHz 104 Occ By 57.422577423 MHz
h WA planng TRl RN e h .
VA f VYT g . YN P AN profnn,
o dn | v ‘\ o8 ;n.. ,.p/\‘, iy kel v
-10 dBm -10 dam f
encen fJ . - | %
| | |
-30 dém t
F VAR i A T P
VT o) | \
ST PR WA M W e
-50 dém
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 120.0 MHz CF 3.84 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 354432 GHz .82 dem ML T 3.54098 GHz .03 dem
T1 1 3.810989 GHz 2.93 dBm oce Bw 58.021978022 MHz T1 1 3.811349 GHz -0.05 dBm oce Bw 57.422577423 MHz
T2 1 3869011 GHz 4.48 dBm T2 1 3.880771 GHz 0.37 dém
L L J - L JL

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number
Report Issued Date
Report Version

1 A404 of A828
1 Apr. 06, 2021
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 80MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 dbm  Offset 520 0B w RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT 22.9ps @ VBW IMHz  Mode Auto FFT o Att a0dE SWT  22.0us @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 10.03 dBm)| MI[1] B.91 dBm)
20 . 3.845750 GHz| 20 3.815540 GHz|
04 o c B 77.362637363 MHZ| 04 M1 Occ B 77.522477522 MHz
u T T 1 3 T T
i\ i [PV | IS Tl ™M oo P V] 55, A
Wyl _}\Ir,m,\ " ,V{\, e ) any |l T ‘ T b ¥ AN "“./' vAWY
LEH \ 0 d -
|
10 dBm |f 1 -10 dBm | t
20 dam # i 50 dam “ i
\ A ! |
30 déy N o -3 . T — - E
e WY L TRV iy Nl A ‘,.R:K WA s I \'"‘\l[ b,
~40 dam - -40 dBm —
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 160.0 MHz CF 9.84 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.84575 GHz 10.03 dam ML 3.81554 GHz .91 dam
T1 1 3.601319 GHz 3.86 dBm Oce Bw 77.362637363 MHz T1 L 3.801159 GHz 5.79 dm Oce Bw 77.522477522 MHz
T2 1 3.878681 GHz 5.58 darm T2 1 3.878681 GHz 5.27 dam
L L J

64QAM

256QAM

Middle Channel

Middle Channel

trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30dE SWT 22845 @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 2285 u: @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 10.36 dBm| ™Il 5.95 dBm
20 , 2.875960 GHz| @ 3.807870 GHz
4 Occ By 3 77.202797203 MHz 104 X Occ By 77.522477522 MHz
h o i \ b T1
T A A e Lo, P e s . o R n .
o8 P \Lp, Y l X 0 de YW, (b YA o A [ Pl
f f ‘\ k] i U \
-10 dBm | -10 dBm F i
- i\ -20 dém !
— s x -30 dém !
- 2 EE e 1]
H0E 5 o i
] L AW
-50 dém
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 160.0 MHz CF 3.84 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 357598 GHz 10.38 dBm ML 1 3.60767 GHz 5.55 dém
T1 1 3.B01479 GHz 3.48 dBm Occ Bw 77.202797203 MHz T1 1 3.801159 GHz 2.76 dém Occ Bw 77.522477522 MHZ
T2 1 3578681 GHz 3.50 dém T2 1 3.878881 GHz 1.62 dém
- L JL J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A405 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 100MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

trum , Spectrum 3
Ref Level 25.20 dbm  Offset 520 0B w RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT 26.2ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT  20.2us @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 10.56 dBm)| MI[1] 10.26 dBm
20 3.868370 GHz| 20 ' 3.795840 GHz|
04 oce 97.502497502 MHz] 04 v o 97.102897103 MHz
- Gl b Ll bl 7 h T2 ™ LY PO M
At Al A el 7 by s sl s
08 td v - W M‘ 0 d i I !
-10 dBm # -10 dam ‘ |
20 dam -20 dam :
| | \
-30 dém T -30 dBm:
Trp iy T WA 00
e e R PO LY I i
s/ WA e e TiVA WU
iy o r oy
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 3.04 GHz 1001 pts Span 200.0 MHz CF 9.84 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.86837 GHz 10.56 dam ML 3.79584 GHz 10.26 dam
T1 1 3.791249 GHz 3.92 dbm Oce Bw 97.502437502 MHz T1 L 3.791648 GHz 3.00 dam Oce Bw 97.102697103 MHz
T2 1 3,888751 GHz 4.40 dBm T2 1 3.888751 GHz 5.15 dam
. I 4 ‘ L JL 4

64QAM

256QAM

Middle Channel

Middle Channel

trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT 26.2ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT  26.2us @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .00 dBm) ™Il 5.9 dBm
20 2.824220 GHzZ| @ 3.880360 GHz
4 11 Occ By 97.302697303 MHz 104 Occ By 97.502407502 MHz
b E P i z b b
RV T T bt el .
ot e B At Al COLU ol bt M P Pqpeafly 5
0 dB T 0 e i i e i it
| | i L |
-10 dBm | | -10 dBm
-20 dam |[ 20 dém: |
. |
-30 de -30 dlé
N = V- " i !
o Y, T
e e Wiy, ) | .
) - -40 dBm—i— ELey oY
Vo w AT FETRPN
-50 dém =50 dém:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.04 GHz 1001 pts Span 200.0 MHz CF 3.84 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 352422 GHz .88 dbm ML 1 3.68038 GHz 5.39 dém
T1 1 3.791449 GHz 3.26 dBm Occ Bw 97.302697303 MHz T1 1 3.791249 GHz 0.73 dém Occ Bw 97.502497502 MHZ
T2 1 3888751 GHz 4.34 dBm T2 1 3.888751 GHz 0.39 dém
L L J - L JL J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A406 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG051802I

Conducted Band Edge

FR1 n77 / 10MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dém Offset 12.20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

ine EPURIOUS INE_ABS
2n dhif

10 dBm

0 dém

-10 dBm:

SPURIOUS_LINE_ABS_
-20 dém

|
-30 dBm h |

1
-40 dBm |

: y
-50 dBm 'l

-60 dBm

Start 3.6 GHz 8004 pts

Stop 3.8 GHz

Spurious Emissions
Rangelow | Range Up

RBW | Frequency | Power Abs

ALimit

2.600 GHz 3.695 GHz
3,695 GHz 3.699 GHz

1.000 MHz
500,000 kHz

3.69360 GHz -27.92 dBm
3.699200 GHz -18.92 dBm
3.699 GHz 3.700 GHz 100.000 kHz 3.69997 GHz -20.63 dBm
3.700 GHz 3.800 GHz 100.000 kHz 3.70087 GHz 18.89 dBm

i -

-14.92 dg
-5.92 dg
-7.63 dB
-11.11 d&

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dém  Offset 12.20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck Paks

2 SPURIOUS INE_ABS PABS
20 dblfi2

10 dBm

0 dém

-10 dBm:

SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm . lb #y

L)
!

-50 dBm L

-60 dBm

Start 3.6 GHz 8004 pts

Stop 3.8 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs |

ALimit

3.600 GHz 3.695 GHz 1.000 MHz
3.695 GHz 3.699 GHz 500.000 kHz
3.699 GHz 3.700 GHz 100.000 kHz 3.70000 GHz -29.03 dBm
3.700 GHz 3.800 GHz 100.000 kHz 3.70362 GHz 10.54 dBm

3.68861 GHz -20.96 dBm
3.69532 GHz -24.22 dém

-17.96 d&
-11.22 dB
-16.03 dB
-19.46 dB

i -

FEB.2021 19:

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A407 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




s=amranas. FCC RF Test Report Report No. : FG051802I

FR1 n77 / 10MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum =

Ref Level 30.00 dém Offset 12.20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
SPURIGUGCHNEKABS PAES
20 dh’illr' EPURIOUS INE_ABS PAES
10 dBm
0 dém
-10 dBm
20 dBm !’ i
-30 dBm ‘
-40 dem [ | /
u‘u .
-50 dBm i I.,
" o . .
60 dém
Start 3.88 GHz 8004 pts Stop 4.05 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.880 GHz 3.980 GHz 100,000 kHz 3.97008 GHz 18.12 dém ~11.88 dB
3.980 GHz 3.981 GHz 100.000 kHz 3.98003 GHz -22.15 dBm -9.15 dé
3.981 GHz 3.985 GHz 500.000 kHz 3.98131 GHz -17.66 dBm -4.66 dB
3.085 GHz 4.050 GHz 1.000 MHz 3.98654 GHz -22.46 dBm -9.46 dB
)i J [ D v
Date: 10.FEB.2021 19:25:08
Highest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum % k=
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr
SPURIGWIG QHBEKABS PABS
20 d!ﬂ!‘%m PURIOUS INE_ABS PABS
10 dBm
0 dém
-10 dBm
-20 dBm l
-30 dBm "
) L AN /
-40 dem }
» ol ' N
-50 dBm
60 dém
Start 3.88 GHz 8004 pts Stop 4.05 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.880 GHz 3.980 GHz 100,000 kHz 3.97138 GHz 4.60 dBm -25.40 dB
3.980 GHz 3.981 GHz 300.000 kHz 3.98018 GHz -27.63 dBm -14.63 dB
3.981 GHz 3.985 GHz 500.000 kHz 3.98118 GHz -29.22 dBm -16.22 dB
3.085 GHz 4.050 GHz 1.000 MHz 3.98521 GHz -29.74 dBm -16.74 dB
- e
1 I v

Sporton International (Shenzhen) Inc.

Page Number 1 A408 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



saronas. FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 10MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dém  Offset 12.20 dB

Mode Auto Sweep
SGL Count 1007100

@1 AvgPwr

Limit ¢heck PABS
2 SPURIOUS INE_ABS PA
20 dblfi2

10 dBm

0 dém

-10 dBm:

SPURIOUS_LINE_ABS_
-20 dBm {

-30 dBm 4 \

I
-40 dBm 1 a

-50 dBm n’“i»uu
s

-60 dBm

Start 3.6 GHz 8004 pts

Stop 3.8 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs

| ALimit

3.600 GHz 3.695 GHz 1.000 MHz 3.69227 GHz -24.61 dBm -11.61 d&
3.695 GHz 3.699 GHz 500.000 kHz 3.69887 GHz -17.30 dBém -4.30 dB
3.699 GHz 3.700 GHz 100.000 kHz 3.69997 GHz -20.76 dBm -7.76 dB
3.700 GHz 3.800 GHz 100.000 kHz 3.70077 GHz 15,49 dBm -14.51 d&

J ] (] 0 v

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

Limit ¢heck Paks

2 SPURIOUS INE_ABS PA
20 dblfi2

10 dBm

0 dém

-10 dBm:

SPURIOUS_LINE_ABS_
-20 dém

-30 dBm

-40 dBm \'I

-50 dBm

-60 dBm

Start 3.6 GHz 8004 pts

Stop 3.8 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs

| ALimit

2.600 GHz 3.695 GHz 1.000 MHz 3.69241 GHz -26.49 dBm
3,695 GHz 3.699 GHz 500,000 kHz 3.69898 GHz -23.51 dBm
3.699 GHz 3.700 GHz 100.000 kHz 3.69999 GHz -29.40 dBm
3.700 GHz 3.800 GHz 100.000 kHz 3.70237 GHz 8.45 dBm

)i J [

-13.49 dg
-10.51 dé
-16.40 dB
-21.55 dg

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A409 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




s=amranas. FCC RF Test Report Report No. : FG051802I

FR1 n77 / 10MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum % k=

Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr

SPURIGWIG QHBEKABS PABS

2 SPURIOUS INE_ABS PAB!
20 dblfi2

10 dBm

0 dém

-10 dBm

-20 dBm

-30 dBm:

|

N

40 dom | .”
LM

-60 dBm

Start 3.88 GHz 8004 pts Stop 4.05 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3.880 GHz 3.980 GHz 100,000 kHz 3.97913 GHz 16.45 dBm ~13.55 dB
3.980 GHz 3.981 GHz 100.000 kHz 3.98005 GHz -21.57 dBm -6.57 d
3.981 GHz 3.985 GHz 500.000 kHz 3.98102 GHz -17.76 dBm -4.76 dB
3.085 GHz 4.050 GHz 1.000 MHz 3.98502 GHz -25.40 dBm -12.40 dB

i -

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum % k=

Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr
SPURIGWIG QHBEKABS PABS
20 d!ﬂ,l%m PURIOUS INE_ABS PABS
10 dBm
[
0 dem
-10 dBm:
20 dBm i \
-30 dBm J
40 dem f,.u" h&-\\_ /
-50 dBm /
-60 dam
Start 3.88 GHz 8004 pts Stop 4.05 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

32.880 GHz 3.980 GHz 100,000 kHz 3.97898 GHz 8.04 dBm -21.96 dg

2,080 GHz 3.981 GHz 300,000 kHz 3,98090 GHz -31.34 dBm -18.34 de

3.981 GHz 3.985 GHz 500.000 kHz 3.98335 GHz -31.80 dBm -18.80 dB

3,985 GHz 4.050 GHz 1.000 MHz 3.98602 GHz -34.93 dBm -21.93 d&

i J | ) wa
Date: 10.FEB.2021 19:26:57
Sporton International (Shenzhen) Inc. Page Number 1 A410 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 50MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

3 oo
Spectrum # x| | Spectrum % v
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 27.00 d8m  Offset 12.20 dB & RBW 30 kHz
561 Count 100071000 o Att 30d8 @ SWT 100 ms @ VBW 100 kHz Mode Sweep
@1 hugpur SGL Count 100/100
Limit ¢heck FAL @ 1Rm AvgPwr
ine $PURIOUS INE_ABS FAJL
20 dhlf —
10 dBm
10 dBm
0 dém
ode
-10 dBm
-20 dBm \
| i o
40 dBm — ”[l m” 30d IHH‘H‘I'\H'
bt I
-50 dBm Sy - LA R A
-60 dBm s0d
Start 3.6 GHz 8004 pts Stop 3.8 GHz | ||| -60 dBm
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit -70 dem
3.600 GHz 3.605 GHz 1.000 MHz 3.60428 GHz ~34.20 dém -21.20 dB CF 3.69975 GHz 5001 pts Span 1.02 MHz
3.695 GHz 3.699 GHz £00.000 kHz 3.69900 GHz -24.05 dBm -11.05 dg Channel Power
3.699 GHz 3.700 GHz 500.000 kHz 3.69997 GHz* 12.50 dBm* 0.50 dB”
3.700 GHz 3.800 GHz 100,000 kHz 3.70117 GHz 19.06 dBm -10.94 dB Bandwidth 500.00 kHz Power -18.01 dBm Tx Total -18.01 dBm
T Y N
)i [ CJ ( ] ] GINANANN) W

L J

Date: 9 22 46 Dat 2
Lowest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum =
Ref Level 30.00 dBm Offset 12.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dh’un-! EPURIOUS INE_ABS PABS
10 dBm
0 dBm el
PR RTE
-10 dBm
SPURIOUS_LINE_ABS_ ‘
-20 dem: i
-30 dBm
“Mr‘}_\;_ ek bk - \ /
et PN
.50 dBm M'&Mm
-60 dem
Start 3.6 GHz 8004 pts Stop 3.8 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3,600 GHz 3.695 GHz 1.000 MHz 3.69355 GHz -31.38 dém -18.38 d&
3.695 GHz 3.699 GHz £00.000 kHz 3.69778 GHz -32.11 dBm -19.11 dg
3.699 GHz 3.700 GHz 500.000 kHz 3.69992 GHz =24.06 dBm =11.06 dB
3.700 GHz 3.800 GHz 100.000 kHz 3.72636 GHz 0.90 dBm -29.10 d&
i J (| ]
Date: 9.FEB.2021 22 104

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A411 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 50MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Offset 12.20 dB @ RBW 30 kHz

100 ms & VBW 100 kHz Mode Sweep

5001 pts

Span 1.02 MHz

Power -18.03 dBm

Spectrum % x| | Spectrum %
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 27.00 d&m
SGL Count 1000/1000 o Att 30d8 @ SWT
@1 hvgpor SGL Count 100/100
SPURIGWIG QHBEKABS FAJL @ 1Rm AvgPwr
20 dIﬂ,l%li-! PURIOUS INE_ABS FAJL "
20
10 dBm
10 dBm
0 dém
ode
-10 dBm .
J -10d
-20 dBm f‘
-30 dBm f‘ 23,250
40 dBm | - -30d
ol JJIULMW'I'\W"”
-50 dBm = 40 d
VRN o
-60 dBm s0d
Start 3.88 GHz 8004 pts Stop 4.05 GHz | [|[-60 dem
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit -70 dem
3.880 GHz 3.980 GHz 100.000 kHz 3.97868 GHz 20.42 dBm -o.5e d&_| || GF 3.98025 GHz
2,080 GHz 3.981 GHz 500,000 kHz 2.98001 GHz* -12.23 dém* 0.62 dg* Channel Power
3.981 GHz 3.985 GHz 500.000 kHz 3.98100 GHz -25.82 dBm -12.82 dB
3.085 GHz 4.050 GHz 1.000 MHz 3.98664 GHz -32.44 dém -19.44 dB Bandwidth 500.00 kHz
i J ] )il

L L

-
) ]

Tx Total -18.03 dBm

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB

Mode Auto Sweep

@1 AvgPwr
SPURIGWIG QHBEKABS PABS
20 d!ﬂ!‘%m PURIOUS INE_ABS PABS
10 dBm
o vy
-10 dém
-20 dem
-30 dBm ¥
. \ L LY PG
-40
PR T e v
E0'dBm
60 dém
Start 3.88 GHz 8004 pts Stop 4.05 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.880 GHz 3.980 GHz 100.000 kHz 3.034B0 GHz 2.06 dBm 94 dB
3.980 GHz 3.981 GHz 500,000 kHz 3.98065 GHz -30.05 dém -17.05 dé
3.981 GHz 3.985 GHz 500.000 kHz 3.98462 GHz -28.21 dBm -15.21 dB
3.085 GHz 4.050 GHz 1.000 MHz 3.98547 GHz -28.00 dém -15.00 dB
Y
) [ ]
Date: 9.FEB.2021 2

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A412 of AB28

Report Issued Date : Apr. 06, 2021

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 50MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum #

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 12.20 dB Mode Auto Sweep

Spectrum

Ref Level 27.00 dBm
lo Att

Offset 12.20 dB @ RBW 30 kHz

30 d8 @ SWT 100 ms & VBW 100 kHz Mode Sweep

@1 fvaPar SGL Count 100/100
Limit ¢heck FAL @ 1Rm AvgPwr
ine $PURIOUS INE_ABS FAJL
20 dhlf —
10 dBm
10 dém
0 dem
0de
-10 dBm:
-20 dBm k
30 dam \ -20 dBm ﬂ m
| | -30d Alila m
S adsd L YWRWTINY i Ji LA
-50 dBm b h
i SN I IHIHI' It
-50 dBm sod
Start 3.6 GHz 8004 pts Stop 3.8 GHz -60 dém
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit -70 dem
3,600 GHz 3.605 GHz 1.000 MHz 3.60227 GHz -34.36 dBm -21.36 d& CF 3.69975 GHz 5001 pts Span 1.02 MHz
2,695 GHz 3.699 GHz 500,000 kHz 3.69895 GHz -25.69 dém -12.69 de Channel Power
3.699 GHz 3.700 GHz 500,000 kHz 3.659996 GHz* 12.45 dBm* 0.55 dB*
3.700 GHz 3.800 GHz 100.000 kHz 3.70122 GHz 18.34 dBm -11.66 dB Bandwidth 500.00 kHz Power -18.24 dBm Tx Total -18.24 dBm

i ;

aig Y "

L L J

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PABS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS
10 dBm
0 dBm = P
i T £
-10 dém
SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
il \
oo
L
-50 dBm T
-60 dam
Start 3.6 GHz 8004 pts Stop 3.8 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

3.600 GHz 3.605 GHz 1.000 MHz 3.68662 GHz -33.48 dém ~20.40 d&

2,695 GHz 3.699 GHz 500,000 kHz 3.69889 GHz -31.92 dém -18.92 de

3.699 GHz 3.700 GHz 500.000 kHz 3.69991 GHz -24.38 dBm -11.38 dB

3.700 GHz 3.800 GHz 100.000 kHz 3.74045 GHz 0.02 dBm -29.08 db

Y
) ] ]
Date: 9.FEB.2021

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A413 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 50MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Spectrum % -
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep RefLevel 27.00 d8Bm  Offset 12.20 dB @ RBW 30 kHz
SGL Count 1000/1000 o Att 30de @ SWT 100 ms @ VBW 100 kHz Mode Sweep
@1 AvgPwr SGL Count 100/100
SPURIGUECHEER SRS pabs @ 1Rm AvgPwr
EPURIOUS INE_ABS PABS
20 dbifiE S5
10 dBm
10 dB
0 dBm
od
-10 dém -
f -10 dB
-20 dem /
-30 dBm ( 204
-40 dBm : -30 dBm—
(TP D ot . "
I e it
-50 dBm — -40d !
60 dém 50 dBm
Start 3.88 GHz 8004 pts Stop 4.05 GHz | ||| -60 dem
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALil -70d
3.880 GHz 3.980 GHz 100.000 kHz 3.97873 GHz 19.88 dém ~10.12 de CF 3.08025 GHz 5001 pts Span 1.02 MHz
2,080 GHz 3.981 GHz 500,000 kHz 3,98002 GHz -12.76 dém -0.76 d& Channel Power
3.981 GHz 3.985 GHz 500.000 kHz 3.98101 GHz -26.39 dBm -13.39 dB
3.985 GHz 4.050 GHz 1.000 MHz 398502 GHz -31.43 dBm -18.43 dB Bandwidth 500.00 kHz Power -19.00 dBm Tx Total -19.00 dBm
Y 7 Y
Il - ( )t J
Date: 9.FEB.2021 21

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

@1 AvgPwr
SPURIGWIG QHBEKABS PABS
20 d!ﬂ!‘%m PURIOUS INE_ABS PABS
10 dBm
0 dém Tl et
-10 dBm
-20 dBm
-30 dBm \‘
-40 dem m i ,'l_m P g " /
Bm
-60 dBm
Start 3.88 GHz 8004 pts Stop 4.05 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |
3.880 GHz 3.980 GHz 100.000 kHz 3.95718 GHz 1.29 dBm
2,080 GHz 3.981 GHz 500,000 kHz 3.98044 GHz -30.00 dém -17.00 de
3.981 GHz 3.985 GHz 500.000 kHz 3.98244 GHz -31.09 dém -18.09 dB
3.085 GHz 4.050 GHz 1.000 MHz 3.98511 GHz -28.96 dém -15.96 dB
)i J (| [

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A414 of AB28

Report Issued Date : Apr. 06, 2021

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 100MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

L

3 oo
Spectrum % x| | Spectrum v
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 27.00 d8m  Offset 12.20 dB & RBW 30 kHz
561 Count 100071000 o Att 30d8 @ SWT 100 ms @ VBW 100 kHz Mode Sweep
@1 hugpur SGL Count 100/100
Limit ¢heck FAL @ 1Rm AvgPwr
ine $PURIOUS INE_ABS FAJL
20 dhlf —
10 dBm
10 dBm
0 dem
0de
-10 dBm
SPURIOUS_LINE_ABS_ 10d
-20 dBm \f‘
-30 dBm v‘ \‘ RO
e mwM f b TR T
L ) N A
LA Y WY P WO TV
R s L3 LR BRA
-60 dBm s0d
Start 3.6 GHz 8004 pts Stop 3.8 GHz | ||| -60 dBm
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit -70 dem
3.600 GHz 3.605 GHz 1.000 MHz 3.60360 GHz -35.25 dém -22.25 dB CF 3.69975 GHz 5001 pts Span 1.02 MHz
2,695 GHz 3.699 GHz 500,000 kHz 3.69886 GHz -22.30 dém -15.30 de Channel Power
3.699 GHz 3.700 GHz 500.000 kHz 3.69999 GHz* 12.56 dBm" 0.44 dB”
3.700 GHz 3.800 GHz 100.000 kHz 3.70097 GHz 17.52 dBm -12.48 dB Bandwidth 500.00 kHz Power -19.66 dBm Tx Total -19.66 dBm
T Y N
Il [ L ] ] GUERNEEED we

J

Date: 9 18 Dat oo
Lowest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum =
Ref Level 30.00 dBm Offset 12.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dh’um EPURIOUS INE_ABS PABS
10 dBm
0 dBm
PR TR IOL I (PR T R P AP ATTN | T PPN AR
10 dem At ki 1 o L o k]
SPURIOUS_LINE_ABS_
-20 dem:
-30 dBm W‘W
N Wﬂ. /
-
-50 dBm
-60 dem:
Start 3.6 GHz 8004 pts Stop 3.8 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3,600 GHz 3.695 GHz 1.000 MHz 3.69493 GHz -27.73 dém 73 dé
3.695 GHz 3.699 GHz £00.000 kHz 3.69888 GHz -28.57 dBm -15.57 d&
3.699 GHz 3.700 GHz 500.000 kHz 3.69994 GHz =27.29 dBm =14.29 dB
3.700 GHz 3.800 GHz 100.000 kHz 3.72176 GHz -2.85 dBm -32.85 dB
i J (| (]
Date: 9.FEB.2021 1

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A415 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n77 / 100MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum mv:
S == Ref Level 27.00 d8m  Offset 12.20 d& @ RBW 30 kHz
Spectrum % —
o Att 30d8 @ SWT 100 ms @ VBW 100 kHz Mode Sweep
Ref Level 30.00 dém Offset 12.20 dB Mode Auto Sweep SGL Count 100/100
SGL Count 1000/1000 @ 1Rm AvgPwr
@1 AvgPwr
SPURIGIE CHEEKABS FAJL 20d
20 dhifie_$PURIOUS | INE_ABS FAJL
10d
10 dBm
od
0 dem
10 dBm / -10 dBm
-20 dBm T -20 d
I
30 dém | | -30 dbm
AL
0 ’EB”‘ I f \1 ! g
i A -40 der
WIUML.! il mﬂ.ﬂ Arulu ﬁh‘.u.\'muw uA.MJl"‘Jw
-50 dBm
-60 dBm
-60 d
Start 3.88 GHz 8004 pts Stop 4.05 GHz ’
Spurious Emissions #70
Rangelow | Rangeup | RBW Frequency Power Abs | ALimit CF 3.98025 GHz 5001 pts Span 1.02 MHz
3.880 GHz 3.980 GHz 100,000 kHz 3.97893 GHz 19.38 dBm -10.62 dé_| | [[Channel Power
3.980 GHz 3.981 GHz £00.000 kHz 3.98004 GHz* -12.91 dém* 0.09 dg* . =
3.981 GHz 3.985 GHz 500,000 kHz 3.98118 GHz -27.70 dBm -14.70 dB Bandwidth 500.00 kHz Power -19.68 dBm Tx Total -19.68 dBm )
3.985 GHz 4.050 GHz 1.000 MHz 3.98524 GHz -31.76 dBm 18.76d8 | | [ i )|
—— -2 2

:3l:d9

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB

Mode Auto Sweep

@1 AvgPwr

SPURIGWIG QHBEKABS PABS

20 d!ﬂ!‘%m PURIOUS INE_ABS PABS

10 dBm

0 dém A oA A b K

P P A o ﬁ‘ramww..qm

10 dam

-20 dem

%0 dom WWMWWM

-40 dBm y

50 dem

60 dém

Start 3.88 GHz 8004 pts Stop 4.05 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.880 GHz 3.980 GHz 100.000 kHz 3.94894 GHz ~1.62 dém 2 dB
3.980 GHz 3.981 GHz 500,000 kHz 3.98061 GHz -26.55 dém -13.50 d&
3.981 GHz 3.985 GHz 500.000 kHz 3.98361 GHz -26.81 dBm -13.81 dB
3.085 GHz 4.050 GHz 1.000 MHz 3.98713 GHz -27.31 dém -14.31 dB
Y
i (| [
Date: 9.FEB.2021 1 37:09

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A416 of AB28

Report Issued Date : Apr. 06, 2021

Report Version : Rev. 01



